MITIGATION OF MEMBRANE FOULING IN

MICROFILTRATION & ULTRAFILTRATION OF ACTIVATED

SLUDGE EFFLUENT FOR WATER REUSE

A thesis submitted in fulfilment of the requirement for the degree of

Doctor of Philosophy (PhD)

Sy Thuy Nguyen

Bachelor of Engineering (Chemical), RMIT University, Melbourne

School of Civil, Environmental & Chemical Engineering

Department of Chemical Engineering

RMIT University, Melbourne, Australia

December 2012



DECLARATION

I hereby declare that:

e the work presented in this thesis is my own work except where due acknowledgement

has been made;

e the work has not been submitted previously, in whole or in part, to qualify for any other

academic award;

e the content of the thesis is the result of work which has been carried out since the
[...]
dead-end filtration. This was due to the fact that although the AER and the PAC removed
more than 50% of HS from the raw effluent, they did not remove biopolymers — the largest
contributors to membrane fouling. Similarly, cross-flow filtration tests showed that while
ozonation improved, pre-adsorption with the AER did not affect the flux performance of the

ceramic membranes.

For cross-flow MF and UF, rapid back-flushing the ceramic membranes at 600 kPa for 1
second every 12 minutes resulted in significant flux improvement. The application of rapid
membrane back-flushing in combination with coagulation or ozonation pre-treatment showed

the ability to maintain high permeate fluxes in cross-flow filtration of secondary effluent.

Chemical cleaning of the 50 kDa PVDF and 30 kDa PES membranes fouled by the raw
effluent was conducted. The most effective cleaners were sodium dodecyl sulphate, Terg-a-
zyme, and NaOCI. The results verified that hydrophobic attraction was the major force
keeping the hydraulically irreversible foulants and the membranes together and that HS

played a role in causing internal adsorptive fouling.

This work showed that only the pre-treatments which led to the removal (coagulation) or
breakdown in the structures (ozonation) of biopolymers reduced membrane fouling.
Therefore, pre-treatment for fouling reduction in MF and UF of secondary effluent should
target the biopolymers (i.e., proteins and polysaccharides). Furthermore, less hydrophobic MF
membranes would likely to benefit more from feed pre-treatments for fouling reduction than
more hydrophobic counterparts, as hydraulically irreversible fouling of the formers is likely to

be less severe and more easily mitigated.



CHAPTER 1. INTRODUCTION

1.1. Background of the project

Australia has experienced long-term and severe droughts over the last decade and is expected
to face these events more frequently in the future (Australian Government - Bureau of
Meteorology 2008). As a result, water authorities are seeking alternative water sources to
meet the increasing demand due to increasing population. It is recognised that reusing
municipal wastewater will significantly increase Australian water availability (Victorian
Government - Department of Sustainability and Environment 2004). The Australian Federal
and State Governments therefore have initiated many water reuse and seawater desalination
projects. One of these was the upgrade of the treatment processes at a municipal wastewater
treatment plant (WWTP) in Victoria. This WWTP treats sewage via 4 stages: preliminary,
primary, and secondary treatments followed by disinfection. A small amount (< 5%) of the
disinfected secondary effluent is used as recycled water, mainly for irrigation and cleaning,
and the rest is discharged to the ocean. The purpose of this upgrade was to enable the WWTP
to produce “Class A” recycled water, which is suitable for use in new housing estates,
agriculture, and industry. It would also help to reduce flow to the ocean outfall and enable the
WWTP to meet increasingly more stringent regulatory requirements on the quality of

discharged water.

Microfiltration (MF) and ultrafiltration (UF) of the secondary effluent to remove suspended
solids (SS) and pathogens were considered as tertiary treatment options for the recycled
water. A major concern with this effluent was its brownish yellow colour, which may limit
customer willingness to purchase and reuse the effluent. Therefore, the WWTP also aimed to
reduce the true colour (i.e., colour after filtration through a 0.45 um membrane) of the AS
effluent (which can range over 65-120 Pt-Co units) by approximately 75-80%, so that the

final effluent would have a true colour of 15-25 Pt-Co units, which appears almost colourless.

1.2. Rationale

Membrane processes for the treatment of water and wastewater have been widely accepted
due to their high quality product water and affordability. However, for this technology to be

used efficiently, membrane fouling needs to be minimised. Fouling of filtration membranes



results in a reduction in water throughput, necessitating process downtime, membrane

cleaning, and more frequent membrane replacement.

The fouling phenomenon is complex and is influenced by several factors, such as feedwater
and membrane characteristics and operating conditions (Mulder 1996). Feed pre-treatment is
commonly practised to reduce membrane fouling. However, the complexity of the fouling
phenomenon makes it difficult to predict the effectiveness of pre-treatment methods on
fouling reduction. For example, both beneficial and adverse effects of coagulation on
membrane fouling have been reported (Adham et al. 2006). Furthermore, whereas secondary
effluents at some WWTPs have a brownish yellow colour (most likely due to the high
concentration of humic substances), information regarding the effectiveness of different pre-
treatment methods for colour removal on fouling reduction in MF and UF of municipal

secondary effluent is scarce.

To date the vast majority of the membranes used in water and wastewater treatment are made
of polymeric materials. However, it has been predicted that ceramic membranes will become
competitive alternatives in the next decade (Pearce 2011). Previous studies on MF and UF of
water and municipal wastewater using ceramic membranes have focussed on the permeate
flux and quality. The effects of feed pre-treatments on membrane fouling have received little
attention. With the growing use of ceramic membranes, it is useful to have more detailed

understanding of their fouling behaviour in these applications.

1.3. Research objectives

The purpose of this study was to identify the components responsible for membrane fouling
and the fouling mechanisms in MF and UF of the brownish yellow secondary effluent
collected from the WWTP mentioned in Section 1.1. The effectiveness of different pre-
treatments on fouling reduction was also investigated. Dead-end filtration with polymeric
membranes and cross-flow filtration with ceramic membranes was examined. This study
focussed on the use of PVDF, PES, alumina, and zirconia membranes, which are the most
widely used membranes in water and wastewater treatment. The pre-treatments under

investigation included:

(1) Coagulation
(il)  Ozonation

(i11))  Ozonation followed by biological activated carbon (BAC) filtration



(iv)  Adsorption with a powdered activated carbon (PAC), and

(v) Adsorption with an anion exchange resin (AER).

Coagulation was investigated as it is the most widely used pre-treatment for MF and UF of
water and wastewater. The other pre-treatments were considered for their ability to remove
colour-imparting compounds from the secondary effluent and their impact on the filtration

Process.

The research was divided into 2 parts. The first part dealt with dead-end MF and UF with the
polymeric membranes. The research questions to be addressed included:

(a) What were the components in the effluent responsible for flux reduction during MF
and UF of the secondary effluent? Of these, which components were responsible for
hydraulically reversible and irreversible fouling?

(b) What were the predominant fouling mechanisms in dead-end MF and UF of the
effluent, as suggested by the flux data and the identity of the foulants?

(c) Which of the pre-treatment methods listed above reduced membrane fouling and what
were the reasons for the fouling reduction? Which methods could reduce the true
colour of the raw effluent to 20-25 Pt-Co units while improving the MF and UF flux?

(d) What were the most effective cleaning agents for the fouled membranes?

The second part was dedicated to cross-flow MF and UF with the alumina and zirconia

membranes with the following research questions:

(a) Were the membrane foulants in cross-flow filtration with the ceramic membranes
different or similar to those in dead-end filtration with the polymeric membranes?

(b) Would coagulation, ozonation and adsorption pre-treatment with the AER improve the
flux performance in cross-flow MF and UF?

(c) Rapid membrane back-flushing with the back-flush device being a piston driven by air
pressure has been used to improve the flux performance in cross-flow MF of water
and wastewater from industrial sources (e.g., yeast suspensions and electroplating
wastewater) with tubular ceramic membranes. Would this technique also be useful in

cross-flow MF and UF of the secondary effluent?

It is expected that the findings will contribute to the knowledge pool in the area of membrane

fouling mechanisms and fouling mitigation. They will help to explain why one feed pre-



treatment method is better than others in terms of fouling reduction and hence will assist

WWTPs in the selection of the pre-treatment methods suitable for their purposes.



CHAPTER 2. LITERATURE REVIEW

2.1. Overview of conventional municipal wastewater treatment processes

The treatment of municipal wastewater is typically accomplished via 4 stages: preliminary,

primary, secondary, and tertiary.

2.1.1. Preliminary treatment

The purpose of this treatment is to remove large solids and grit from the wastewater to
prevent damage to the rest of the unit operations. This is usually accomplished by screening.
Coarse screens with openings of 6 mm or larger are used to remove large solids and rags,
whereas fine screens may be used to remove smaller particles (Rowe & Abdel-Magid 1995;

Vesilind 2003; Hammer & Hammer 2008).

2.1.2. Primary treatment

Primary treatment aims to reduce the SS level of the wastewater and to remove floating
materials such as fat, oil, and grease. It is usually done using settling tanks (or clarifiers),
wherein suspended particles heavier than water settle by gravity under quiescent conditions
and floating materials are removed by skimming. The settling of particulates can be enhanced

by pre-aeration or chemical coagulation (Vesilind 2003).

2.1.3. Secondary treatment

This involves a biological treatment process in which micro-organisms consume dissolved
organic matter (DOM) in wastewater to grow and reproduce, hence reducing the biological
oxygen demand (BOD) of the wastewater (Vesilind 2003). Secondary treatment can be done

using fixed film, suspended, or lagoon systems.

In fixed film systems, microbes grow on fixed objects (such as rock, sand, or plastic) and are
exposed repeatedly to the wastewater for adsorption of organic material and to the atmosphere
for oxygen (Vesilind 2003). In suspended systems (e.g. activated sludge), microbes are
suspended in wastewater by agitating the wastewater for several hours after which the

biomass is settled out as sludge in a secondary clarifier. Lagoons are shallow basins which



hold the wastewater for several months to allow natural degradation of sewage (Vesilind

2003).

2.1.4. Tertiary treatment

Secondary effluent may contain contaminants (e.g., nitrogen and phosphorus species,
disinfection by-products, colour, pathogens, metals and salts) at levels higher than regulatory
requirements and therefore require further treatment before being discharged to local waters
or recycled. These treatment processes can be physical (e.g., membrane filtration and granular
media filtration), biological (e.g., oxidation ponds), or chemical (e.g., precipitation of

phosphorus, iron and manganese) (Rowe & Abdel-Magid 1995; Vesilind 2003).
2.2. Membrane filtration in water and wastewater treatment

Nowadays, a variety of membrane processes (MF, UF, nanofiltration (NF), and reverse
osmosis (RO)) have been used to treat water and wastewater at many facilities worldwide.
Examples of municipal wastewater treatment plants using membrane filtration to treat
secondary effluent include West Basin Water Recycling Plant in Los Angeles, California
(design flow = 45420 m3/day), Chandler Wastewater Reclamation Plant in Chandler, Arizona,
Scottsdale Water Campus in Scottsdale, Arizona (design flow = 45420 m*/day), the NEWater
plants in Singapore, and the three advanced wastewater treatment plants at Bundamba,
Luggage Point, and Gibson Island of the Western Corridor recycled water project in
Queensland, Australia. In these treatment plants, MF or UF is used as a pre-treatment for NF

or RO.

There has been growing interest in the integration of membrane processes into existing water
and wastewater treatment facilities for various reasons, such as to meet more stringent
regulatory requirements for reuse and discharge and/or increase plant capacity (Water
Environment Federation 2006). The advantages of membrane filtration over conventional
filtration using granular media include superior quality of product water, small size, low
energy consumption, easier maintenance and capacity extension, and the capability of

handling wide fluctuations in feedwater quality (Clever et al. 2000).

MF and UF membranes have also been used widely in membrane bioreactors (MBRs). In

MBRs, the activated sludge process and membrane filtration are used in combination to



achieve biological treatment and solids/liquid separation (Le-Clech et al. 2006). As the focus
of this study is on membrane fouling in MF and UF of secondary effluent, membrane fouling

in MBRs will be briefly discussed in this literature review.

2.2.1. Membrane classification

Membranes are usually classified according to their pore size, the molecular weight (MW) of
the rejected material, the applied pressure, and their water affinity. The pore size, MW cut-off
(MWCO), and operating pressure of the 4 different types of membranes are given in Table
2.1.

MF membranes are capable of removing SS, some protozoan cysts (e.g., the pathogens
Giardia and Cryptosporidium), and bacteria (3—6 log removal). UF can remove some
colloidal materials, dissolved macromolecules, and some viruses. NF and RO membranes are
capable of removing dissolved solids (including ions); the separation capability of NF
membranes lies between that of UF and RO membranes (Stephenson et al. 2000). MF and UF
are conducted at much lower transmembrane pressure (TMP) than NF and RO and therefore

are often called low pressure membrane filtration.

Table 2.1 Some characteristics of different membrane types

(Water Environment Federation 2006)

MF UF NF RO
MWCO (Da) >100,000 >2,000-100,000  300-1000 100-200
Pore size (um) 0.1-10 0.01-0.1 0.001-0.01 <0.001
Operating pressure (psi) 1-30 3-80 70-220 800-1200
Operating pressure (kPa) (7-207) (20-550) (480-1500) (5500-8250)

Based on separation mechanism, filtration membranes can be categorised as either dense (NF
and RO membranes) or microporous (MF and UF membranes) (Mulder 1996). The separation
mechanism of MF and UF membranes is size exclusion (or sieving), i.e., components larger
than the pore size are prevented from permeating through the membrane. For NF and RO
membranes, besides size exclusion, separation also relies on the large differences in the
solubility and diffusion rates of water and solutes. The much slower diffusion rate of solutes

than water across the membranes allows the production of a solute-free permeate stream

10



(Bellona et al. 2004; Water Environment Federation 2006). Based on water affinity,
membranes can be divided into 2 groups, namely hydrophobic membranes and hydrophilic

membranes (Mulder 1996).

2.2.2. Membrane materials and structures

Membranes can have symmetric or asymmetric structures. Symmetric microporous
membranes are cast from one material and their pore size can be either uniform (isotropic) or
varied (anisotropic). For anisotropic membranes, the surface having the smaller pore size is
used as the filtering surface. Integral asymmetric membranes (or “skinned” membranes)
consist of a very thin (<1 um) layer (skin) and a thicker (up to 100 um) porous layer that adds
support and is capable of high water flux. A more recent development is thin-film composite
(TFC) membranes, made by bonding a thin layer of cellulose acetate, polyamide or other
acetate-containing compounds to a thicker porous substrate (Water Environment Federation